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763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -69.27 dBm -34.27 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89775 MHz -42.29 dBm -29.29 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96518 MHz -45.90 dBm -32.90 dB
776.000 MHz 788,000 MHz 100,000 kHz 785.03297 MHz 3.07 dBém -26.93 db
788.000 MHz 788,100 MHz 30.000 kHz 788.02622 MHz -41.40 dBm -28,40 dB
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793.000 MHz 806,000 MHz 6.250 kHz 793.14935 MHz -51.15 dBm -16.15 dB
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30.000 MHz 763.000 MHz 100.000 kHz 629.47751 MHz -67.92 dBm -54.92 dB 30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz -67.65 dBm -54.65 dB
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum ?

Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
. kg
-10 dine _$PURIOUS_LINE_ABS | PAPBS

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-B0 dBm

-90 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763,000 MHz 100,000 kHz 635.33858 MHz -67.86 dBm -54.86 dB
806.000 MHz 1.000 GHz 100,000 kHz 949,73063 MHz -66.90 dBm -53,90 dB
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0036
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0010
20 Minimum Voltage 0.0009

Note:

1. Normal Voltage =3.8V. ; Minimum Voltage =3.2V. ; Maximum Voltage =4.75 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
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LTE Band 41 / 20MHz
Middle Channel / Full RB / QPSK
s _ _ (=)
=3 :.I’: o e ”3;';;; :g;m ° L’I“:\Is‘ ® RBW 20 MHz
(@154 View
0.1 3 e 4
E-O. \ 1
e
\I 1
E-0: \.‘
1E-0! '
‘ |
ICF 2.593 GHz Maan Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function samples: 130000
1ce 1 [Bp i  Ean T Tas T Tas [ ihe T ine T eae

Middle Channel / Full RB / 16QAM

[=
el 26.30 dBm  Offset 6.30 dB
30 di AQT 2 ms & RBW 20 MHz
(@154 View

lcF 2.593 GHz

Complementary Gumulative Distribution Function

samples: 130000
Mean | Poak crest | 100 | 1 | 01 | poioe |
Trace 1 [ 15.26 dém  26.07 dbm 5,78 db 3.04 d& 4.57 db 5,66 0B ©.43 dB
Marker

Mean Pwr + 20.00 dB

JL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYCWM100001

Page Number 1 A70 of A92



saronas. FCC RF Test Report

Report No. : FG4N0518C

Middle Channel / Full RB / 64QAM
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26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)
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ML 1 2 55266 GHz 13.51 dém nd& dawn 4955 MHz ML 1 2.55346 GHz 13.73 dbm nd& dawn 4.685 MHz
T1 1 2.500483 GHz -12.35 dem nds 26.00 d8 T1 1 2.530582 GHz -12.17 dem nds 26.00 dB
T2 1 2.595435 GHz -12.39 dém Q factor 523.3 T2 1 2.535465 GHz -12.04 dém Q factor 530.9
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

G G
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.501541 GHz 1E5.12 dBm nd8 down 9.71 MHz M1 1 2.506317 GHz 14.B5 dBm nd8 down 9.61 MHz
T1 1 2.5BB20 GHz -10.07 dém nde 26.00 d& T1 1 2.588185 GHz -12.06 dém nde 26.00 d8
T2 1 2.597915 GHz -11.15 dBm Q factor 266.9 T2 1 2.597795 GHz -11.27 dBm Q factor 270.2

LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum
Ref Level 26.30 dom  Offset 6.30 96 & RBW 200 kHz RefLevel 26.30 dbm  OFset 6.30 06 e RBW J00 kHz
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Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.5B7186 GHz 13.BE5 dBm nd8 down 14,146 MHz M1 1 2.504460 GHz 13.46 dBm nd8 down 15.495 MH2
T1 1 2.5B5057 GHz -11.83 dém ndg 26.00 d& 1 1 2.585057 GHz -13.85 dim ndg 26.00 d8
T2 1 2.600103 GHz -12.01 dém Q factor 1823 T2 1 2.501452 GHz -12.52 dém Q factor 167.4
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LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum o hectrum b
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o At 30de SWT 139ps @ VBW 1MHz  Mode Auta FFT o Att 30 SWT 13.9ps @ VBW 1MHz  Mode auto FET
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.505637 GHz 12.10 dam nd8 dawn 18,861 MHz ML 1 2.504878 GHz 13.42 dim nd8 dawn 16.751 MHz
T1 1 2.5B3689 GHz -12.42 dBm nde 26.00 d& T1 1 2.583649 GHz -13.02 dBm nde 26.00 dB
T2 1 2.60255 GHz -14.37 dBm Q factor 137.6 T2 1 2.602431 GHz -12.76 dBm Q factor 138.2
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Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.50 4.46
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.03 9.03
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.46 13.43
BW 20MHz
Mod. QPSK 16QAM
Middle CH 17.86 17.86

LTE Band 41

Spectum | (=) Spectrum (=)
Ref Level 26.30 dm  Offset 6.30 06 @ RBW 100 kHz RefLevel 26.30 dbm  OFset 6.30 06 & RBW 100 kHz
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Marker Marker
Type | Ref | Trc | X-value | v-value |__Function Function Result | Type | Ref | Trc | X-value | v-value |__Function Function Result |
ML 1 2.501991 GHz 13.03 dam ML S 12.17 dam
T1 1 2.5907522 GHz B.52 dBm oce Bw. 4.405504496 MH2 T1 1 6.66 dBmM oce Bw. 4.455544456 MH2
T2 1 25052478 GHz 6.55 dam T2 1 5.55 dbm
annnn nnm
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

G G
Ref Level 26.30 dom  Offset 6.30 96 & RBW 200 kHz RefLevel 26.30 dbm  OFset 6.30 06 e RBW J00 kHz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
Mi[1] 12 dBm Mi[1] 14.77 dBm)|
20 I 2.5925800 GHz 20 d: m 2.5943190 GHz
P T i dm g A DB B i 9.030969031 MHz AR By 9.030969031 MHz
10 \ 0 104 - P A
/ \ \
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OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.50258 GHz 1E.32 dBm M1 1 2.504319 GHz 14.77 dBm
T1 1 2.5BB5045 GHz 6.37 dam Occ Bw 9.030969031 MHz T1 1 2.5885245 GHz 7.70 dbm Occ Bw 9.030969031 MHz
T2 1 2.5975355 GHz B.0Z2 dBm T2 1 2.5975554 GHz 7.26 dBmM

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum vectrum
Ref Level 26.30 dom  Offset 6.30 96 & RBW 200 kHz RefLevel 26.30 dbm  OFset 6.30 06 e RBW J00 kHz
o Att 30de SWT 126p: @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT  126ps @ VBW  1MHz  mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Mzx
Mi[1] 12.82 dBm)| Mi[1] 12.18 dBm)|
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.504109 GHz 12.82 dBm M1 1 2.506147 GHz 12.18 dBm
T1 1 2.5863167 GHz 7.72 dBm Occ Bw 13.456543457 MHz 1 1 2.5862867 GHz 7.65 dBm Occ Bw 13.426573427 MHz
T2 1 2.5907732 GHz 9.26 dbm T2 1 2.5957133 GHz £.03 dam
— —

( 1

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum o hectrum b
Ref Level 26.30 dom  Offset 630 06 = RBW 300 kHz Ref Level 26.30 dbm  OFfset 630 36 @ RBW 300 iz
o At 30de SWT 139ps @ VBW 1MHz  Mode Auta FFT o Att 30 SWT 13.9ps @ VBW 1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17% Max
MI[1] 12.33 dBm) MI[1] 12.32 dBm)|
20 , 2.6011520 GHz 20 da 0 2.5651680 GHz
OccBw Y7z 17.862137862 MHz ¥ Oce By 17.862137862 MHz
g - - A 104 . .
1 o Ay v e 1 Ehlavas T
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0 dém f 0 dom 1
d { |
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| . At L
_s0d b o f p 1) Mo -
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\ gt
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S0 d -50 di
-60 df -60 di
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OF 2.590 GHz 1001 pts Span 40.0 MHz CF 2.590 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 Z.601152 GHz 12.33 dam ML 1 2.585168 GHz 12.32 dam
T 1 2584040 GHz 7.58 dBm occ Bw 17.862137862 MHz T 1 2.5841289 GHz .74 dBm occ Bw 17.862137862 MHz
T2 1 2.6019111 GHz 8.35 dbm T2 1 2601991 GHz 7.91 dém
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2,715 GHz 32.000 GHz 1.000 MHz 2.72590 GHz -47.94 dBm -22.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -45.41 dBm -20.41 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.98875 GHz -51.50 dBm -26,50 db
10,000 GHz 14,000 GHz 1,000 MHz 12,71641 GHz -50.32 dBm -25.32 db
14.000 GHz 18.000 GHz 1.000 MHz 16.01050 GHz -47.12 dBm -22.12 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.99969 GHz -47.18 dBm -22.18 dB
]_[ '_u
Date: 30.NOV.2024 15:31:43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0518C

LTE Band 41/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = [ spec o=
Ref Level 0.00 ¢Bm  Offset 8,52 db Mode Auto Sweep Ref Level 0.00 dem  Offset 8,52 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBIP—PRURIOUE-HE—ARS-| nak
-20 dB -20 dBm
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_Al
-40 dBm -40 dBm
-50 dBm ] == s, — E n Pt = oz - -
50 S0 dBm
-60 dB -60 dBm
-70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc:! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 984.91004 MHz -53.82 dem -26,92 db 30,000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -53.81 dBém -28.81 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47408 GHz -52.53 dém -27.53 d8 1.000 GHz 2.475 GHz 1.000 MHz 2.17178 GHz -52.90 dém -27.90 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96162 GHz -52.67 dBm -27.67 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97201 GHz -52.49 dBm -27.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.98350 GHz -47.38 dém -22,38 db 3.000 GHz 7.000 GHz 1.000 MHz 5.17748 GHz -45.33 dém -20.33 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.95626 GHz -51.60 dém -26.60 d& 7.000 GHz 10.000 GHz 1.000 MHz 9.96626 GHz -51.43 dBm -26.43 dB
10,000 GHz 14.000 GHz 1,000 MHz 13,08775 GHz -50,16 dBm -25.16 dB 10.000 GHz 14.000 GHz 1.000 MHz 13,09675 GHz -50.20 dBm -25.20 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.96750 GHz -46.91 dém -21.91 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.00000 GHz -47.00 dBm -22.00 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.03519 GHz -47.04 dém -22.04 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.05119 GHz -47.11 dBm -22.11 dB
( I J L ]l J
Date: 30.NOV.2024 1 Date: 30.NOV.2024 15:55:33

Highest Channel / QPSK

Spectr qu
Ref Level 0.00 dém Offset 5.52 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
K \ PP __ N . o i g
50 dBm e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -53.91 dBm -28.91 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46744 GHz -53.01 dBm -28.01 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.72704 GHz -47.80 dBm -22.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -46.04 dBm -21.04 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.94226 GHz -51.69 dBm -26.69 db
10,000 GHz 14,000 GHz 1,000 MHz 12.67592 GHz -50.19 dBm -25.19 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.00850 GHz -47.08 dBm -22.08 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.99369 GHz -47.11 dBm -22.11dB
]_[ 1
Date: 30.NOV.2024 15:56:53

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYCWM100001

Page Number

1 A89 of A92




SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0518C

LTE Band 41/ 15MHz

Spectrum = [ spec o=
Ref Level 0.00 ¢Bm  Offset 8,52 db Mode Auto Sweep Ref Level 0.00 dem  Offset 8,52 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBIP—PRURIOUE-HE—ARS-| nak
20 dB -20 dBm
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_Al
-40 dBm -40 dBm
-50 dBm St =t i - E n e o S o
50 = 50 dBm A
-60 dB -60 dBm
-70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc:! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -53.88 dem -26,98 db 30,000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -53.21 deém -28.91 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47260 GHz -53.11 dém -28.11 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -53.11 dém -28.11 dB
2.715 GHz 3.000 GHz 1.000 MHz 2,96575 GHz -52.67 dBm -27.67 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95663 GHz -52.41 dBm -27.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.92400 GHz -47.64 dem -22.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17298 GHz -45.98 dBém -20.98 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.95176 GHz -51.45 dém -26.45 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.98875 GHz -51.45 dBm -26.45 dB
10,000 GHz 14.000 GHz 1,000 MHz 13,09825 GHz -50,23 dBm -25.23 dB 10.000 GHz 14.000 GHz 1.000 MHz 12,68091 GHz -50.24 dBm -25.24 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.94851 GHz -47.05 dém -22,05 db 14.000 GHz 18.000 GHz 1.000 MHz 15,97100 GHz -46.96 dBém -21.96 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.03269 GHz -47.10 dém -22.10 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.03669 GHz -47.23 dBm -22.23 dB
( I J L ]l J
Data: 30.NOV.2024 16:08:48 Date: 30.NOV.2024 16

Highest Channel / QPSK

Spectr qu
Ref Level 0.00 dém Offset 5.52 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
K  P— ., A A PP A
50 dem = - —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -54.01 dBm -29.01 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.45085 GHz -53.24 dBm -28.24 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.72148 GHz -50.48 dBm -25.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.35246 GHz -45.02 dBm -20.02 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.97525 GHz -51.60 dBm -26.60 db
10,000 GHz 14,000 GHz 1,000 MHz 12.67142 GHz -50.12 dBm -25.12 db
14.000 GHz 18.000 GHz 1.000 MHz 15.99000 GHz -46.93 dBm -21.93 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.80215 GHz -46.98 dBm -21.98 dB
]_[ 1
Date: 30.NOV.2024 16:22:04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0518C

LTE Band 41/ 20MHz

Spectrum = [ spec o=
Ref Level 0.00 ¢Bm  Offset 8,52 db Mode Auto Sweep Ref Level 0.00 dem  Offset 8,52 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
10 d8TP—BRURIOUEINE—ADS—| nab -10 dBIP—PRURIOUE-HE—ARS-| nak
-20 dB -20 dBm
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_Al
-40 dBm -40 dBm
d M P Iy PEN P TP - o, A
50 dBm <A S0 dBm P
-60 dB -60 dBm
-70 dB -70 dBm
-80 dem -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc:! | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 92946777 MHz -53.85 dém -26.85 db 30,000 MHz 1.000 GHz 1.000 MHz 994,42529 MHz -53.87 deém -28.97 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -53.05 dém -28.05 d& 1.000 GHz 2.475 GHz 1.000 MHz 2.47150 GHz -53.11 dém -28.11 dB
2.715 GHz 3.000 GHz 1.000 MHz 2,72746 GHz -52.56 dBm -27.56 dB 2.715 GHz 3.000 GHz 1.000 MHz 2,95093 GHz -52.68 dBm -27.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.92450 GHz -48.09 dém -23.0% db 3.000 GHz 7.000 GHz 1.000 MHz 5.16848 GHz -45.27 dBém -20.27 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.96126 GHz -51.48 dém -26.48 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.99925 GHz -51.55 dBm -26.55 dB
10,000 GHz 14.000 GHz 1,000 MHz 13,08975 GHz -50,10 dBm -25.10 dB 10.000 GHz 14.000 GHz 1.000 MHz 12,65492 GHz -50.19 dBm -25.19 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.96500 GHz -46.68 dém -21.68 db 14.000 GHz 18.000 GHz 1.000 MHz 16.00700 GHz -47.03 dBém -22.03 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.00719 GHz -47.00 dém -22.00 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.04069 GHz -47.16 dBm -22.16 dB
( I J L ]l J
Date: 30.NOV.2024 16: Date: 30.NOV.2024 1

Highest Channel / QPSK

Spectr qu
Ref Level 0.00 dém Offset 5.52 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme—$PURICUS HINE ABS| paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
-50 dBm it S — P A e st pa A
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 966.30935 MHz -54.02 dBm -29.02 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47076 GHz -53.04 dBm -28.04 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.72661 GHz -52.33 dBm -27.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.34246 GHz -46.35 dBm -21.35 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.93826 GHz -51.50 dBm -26,50 db
10,000 GHz 14,000 GHz 1,000 MHz 12.66192 GHz -50.09 dBm -25.09 db
14.000 GHz 18.000 GHz 1.000 MHz 15.99250 GHz -47.10 dBm -22.10 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.78565 GHz -47.04 dBm -22.04 dB
]_[ 1
Date: 30.NOV.2024 16:47:14
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saronas. FCC RF Test Report

Report No. : FG4N0518C

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0033
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0022
20 Minimum Voltage 0.0065

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.2 V. ; Maximum Voltage =4.75V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : WIYCWM100001
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s=aranas. FCC RF Test Report Report No. : FG4N0518C

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

_ Temperature : 23~25°C
Test Engineer : Bruce : —
Relative Humidity : 41~42%
LTE Band 7 / 20MHz / QPSK
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
4995 -52.94 -25 -27.94 -63.15 3.03 13.24 H
7500 -36.95 -25 -11.95 -46.40 3.56 13.01 H
10005 -42.83 -25 -17.83 -52.35 3.92 13.44 H
12510 -54.96 -25 -29.96 -64.88 4.44 14.36 H
Lowest 15000 -50.54 -25 -25.54 -60.91 4.77 15.14 H
4995 -56.19 -25 -31.19 -66.40 3.03 13.24 V
7500 -54.07 -25 -29.07 -63.52 3.56 13.01 V
10005 -57.09 -25 -32.09 -66.61 3.92 13.44 vV
12505 -58.16 -25 -33.16 -68.08 4.44 14.36 V
15000 -52.75 -25 -27.75 -63.12 4.77 15.14 V
5055 -57.00 -25 -32.00 -67.21 3.03 13.24 H
7575 -38.42 -25 -13.42 -47.87 3.56 13.01 H
Middle 10110 -40.10 -25 -15.10 -49.62 3.92 13.44 H
5055 -60.70 -25 -35.70 -70.91 3.03 13.24 V
7575 -52.53 -25 -27.53 -61.98 3.56 13.01 V
10110 -58.40 -25 -33.40 -67.92 3.92 13.44 V
5100 -53.71 -25 -28.71 -63.92 3.03 13.24 H
7650 -39.75 -25 -14.75 -49.20 3.56 13.01 H
10200 -36.26 -25 -11.26 -45.78 3.92 13.44 H
Highest 12750 -55.86 -25 -30.86 -65.78 4.44 14.36 H
5100 -60.02 -25 -35.02 -70.23 3.03 13.24 V
7650 -51.68 -25 -26.68 -61.13 3.56 13.01 V
10200 -58.49 -25 -33.49 -68.01 3.92 13.44 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (Kunshan) Page Number : BlofB4
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s=aranas. FCC RF Test Report Report No. : FG4N0518C

LTE Band 12/ 10MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y ( EBRnP1 ) (Ialénr:) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
1400 -60.96 -13 -47.96 -67.93 1.58 10.70 H
2096 -57.09 -13 -44.09 -65.34 2.102 12.50 H
2800 -58.29 -13 -45.29 -67.18 2.856 13.90 H
3496 -57.09 -13 -44.09 -64.85 3.093 13.00 H
4200 -55.96 -13 -42.96 -64.73 3.178 14.10 H
Lowest 4896 -49.33 -13 -36.33 -56.57 3.306 12.70 H
5600 -48.65 -13 -35.65 -56.24 3.406 13.15 H
6296 -48.99 -13 -35.99 -56.87 3.516 13.55 H
1400 -61.42 -13 -48.42 -68.39 1.58 10.70 V
2096 -58.38 -13 -45.38 -66.63 2.10 12.50 \%
2800 -56.61 -13 -43.61 -65.50 2.86 13.90 \%
1408 -65.19 -13 -52.19 -72.16 1.58 10.70 H
2112 -56.06 -13 -43.06 -64.31 2.102 12.50 H
2808 -58.30 -13 -45.30 -67.19 2.856 13.90 H
3512 -56.48 -13 -43.48 -64.24 3.093 13.00 H
4216 -54.86 -13 -41.86 -63.63 3.178 14.10 H
Middle 4920 -49.76 -13 -36.76 -57.00 3.306 12.70 H
5624 -51.25 -13 -38.25 -58.84 3.406 13.15 H
6328 -45.54 -13 -32.54 -53.42 3.516 13.55 H
1408 -62.54 -13 -49.54 -69.51 1.58 10.70 V
2112 -58.58 -13 -45.58 -66.83 2.10 12.50 \%
2808 -56.92 -13 -43.92 -65.81 2.86 13.90 V
1416 -61.21 -13 -48.21 -68.18 1.58 10.70 H
2119 -56.95 -13 -43.95 -65.20 2.102 12.50 H
2824 -57.50 -13 -44.50 -66.39 2.856 13.90 H
3528 -57.82 -13 -44.82 -65.58 3.093 13.00 H
4240 -52.87 -13 -39.87 -61.64 3.178 14.10 H
4944 -47.12 -13 -34.12 -54.36 3.306 12.70 H
Highest 5656 -49.44 -13 -36.44 -57.03 3.406 13.15 H
6360 -44.10 -13 -31.10 -51.98 3.516 13.55 H
1416 -62.51 -13 -49.51 -69.48 1.58 10.70 V
2120 -58.89 -13 -45.89 -67.14 2.10 12.50 \%
2824 -54.82 -13 -41.82 -63.71 2.86 13.90 V
3528 -57.60 -13 -44.60 -65.36 3.09 13.00 \%
4240 -56.60 -13 -43.60 -65.37 3.18 14.10 \%
4944 -53.59 -13 -40.59 -60.83 3.31 12.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (Kunshan) Page Number : B2 of B4
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LTE Band 13 /5MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y ( EBRnP1 ) (Ialénr:) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
1552 -62.46 -13 -49.46 -65.09 1.09 5.87 H
2328 -46.45 -13 -33.45 -48.85 1.37 5.92 H
3112 -56.80 -13 -43.80 -60.69 1.64 7.68 H
3888 -54.91 -13 -41.91 -58.97 1.72 7.93 H
Lowest 4664 -50.56 -13 -37.56 -54.97 1.89 8.45 H
5440 -49.90 -13 -36.90 -54.64 2.03 8.92 H
6216 -43.83 -13 -30.83 -49.08 2.28 9.68 H
1552 -62.37 -13 -49.37 -65.00 1.09 5.87 V
2328 -55.43 -13 -42.43 -57.83 1.37 5.92 V
3112 -54.16 -13 -41.16 -58.05 1.64 7.68 \%
1560 -60.47 -42.15 -18.32 -63.10 1.09 5.87 H
2336 -56.76 -13 -43.76 -59.16 1.37 5.92 H
3120 -57.75 -13 -44.75 -61.64 1.64 7.68 H
3896 -53.59 -13 -40.59 -57.65 1.72 7.93 H
4680 -49.15 -13 -36.15 -53.56 1.89 8.45 H
5456 -47.65 -13 -34.65 -52.39 2.03 8.92 H
Middle 6216 -43.83 -13 -30.83 -49.08 2.28 9.68 H
1560 -59.35 -42.15 -17.20 -61.98 1.09 5.87 V
2336 -58.03 -13 -45.03 -60.43 1.37 5.92 V
3120 -55.26 -13 -42.26 -59.15 1.64 7.68 V
3896 -54.81 -13 -41.81 -58.87 1.72 7.93 \%
4680 -54.04 -13 -41.04 -58.45 1.89 8.45 V
5456 -55.18 -13 -42.18 -59.92 2.03 8.92 V
1560 -65.43 -42.15 -23.28 -68.06 1.09 5.87 H
2344 -58.46 -13 -45.46 -60.86 1.37 5.92 H
Highest 3128 -57.48 -13 -44.48 -61.37 1.64 7.68 H
1568 -61.26 -42.15 -19.11 -63.89 1.09 5.87 \%
2344 -57.98 -13 -44.98 -60.38 1.37 5.92 V
3128 -55.02 -13 -42.02 -58.91 1.64 7.68 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 13 /10 MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y (Egni ) (Ialénr:) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
1552 -62.22 -13 -49.22 -64.85 1.09 5.87 H
2336 -48.62 -13 -35.62 -51.02 1.37 5.92 H
3112 -57.45 -13 -44.45 -61.34 1.64 7.68 H
3888 -54.39 -13 -41.39 -58.45 1.72 7.93 H
Middle 4664 -51.87 -13 -38.87 -56.28 1.89 8.45 H
5440 -50.59 -13 -37.59 -55.33 2.03 8.92 H
6224 -45.40 -13 -32.40 -50.65 2.28 9.68 H
1552 -62.37 -13 -49.37 -65.00 1.09 5.87 V
2328 -58.42 -13 -45.42 -60.82 1.37 5.92 V
3112 -54.31 -13 -41.31 -58.20 1.64 7.68 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41 /20 MHz / QPSK
. Over S.G. TX Cable | TX Antenna .
Channel Fr(e:\q/ll:_lezn)cy (E:BRnT) (Ialénr:) Limit Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dB) (dBi)
4995 -49.32 -25 -24.32 -59.53 3.03 13.24 H
7485 -34.37 -25 -9.37 -43.82 3.56 13.01 H
9990 -32.96 -25 -7.96 -42.48 3.92 13.44 H
12480 -49.76 -25 -24.76 -59.68 4.44 14.36 H
Lowest 14985 -39.58 -25 -14.58 -49.95 4.77 15.14 H
4995 -52.22 -25 -27.22 -62.43 3.03 13.24 V
7485 -47.94 -25 -22.94 -57.39 3.56 13.01 \%
9990 -52.53 -25 -27.53 -62.05 3.92 13.44 V
12480 -56.53 -25 -31.53 -66.45 4.44 14.36 V
14985 -49.59 -25 -24.59 -59.96 4.77 15.14 V
5160 -53.37 -25 -28.37 -63.58 3.03 13.24 H
7755 -33.00 -25 -8.00 -42.45 3.56 13.01 H
10335 -39.78 -25 -14.78 -49.30 3.92 13.44 H
Middle 12915 -52.22 -25 -27.22 -62.14 4.44 14.36 H
15510 -52.84 -25 -27.84 -63.21 4.77 15.14 H
5160 -58.56 -25 -33.56 -68.77 3.03 13.24 V
7755 -49.41 -25 -24.41 -58.86 3.56 13.01 \%
10335 -56.11 -25 -31.11 -65.63 3.92 13.44 V
5340 -48.54 -25 -23.54 -58.75 3.03 13.24 H
8010 -38.18 -25 -13.18 -47.63 3.56 13.01 H
10680 -45.94 -25 -20.94 -55.46 3.92 13.44 H
Highest 13350 -55.97 -25 -30.97 -65.89 4.44 14.36 H
5340 -57.42 -25 -32.42 -67.63 3.03 13.24 V
8010 -52.65 -25 -27.65 -62.10 3.56 13.01 V
10680 -59.02 -25 -34.02 -68.54 3.92 13.44 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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